TORGOUE

20 W0 wd = w0 w0 =0 0 w - -

ASSEMBLY INSTRUCTIONS

4 FT (1.2 M) CABLE COMPONENT LIGHT WALL MOUNT
4 FT (1.2 M) CABLE COMPONENT HEAVY WALL MOUNT

VERSION: XCREATE-CCLWM & CCHWM PART # 5701001-A



ITEM |PART NUMBER DESCRIPTION QTY |ITEM |PART NUMBER DESCRIPTION QTY
1 56641PA PTD ASSY, LOWER WALL MOUNT 1 39 5676101 PLACARD, XCREATE-CC-101 1
2 5642701 WLDMT, WEIGHT STACK BASE 1 40  |5581301 COVER, FRONT BASE 1
3 2001301 WASHER, FLAT 1/2 SAE ST ZN 4 41 2005509 BOLT, 1/4-20 X 3/8" (9mm) SOCKET HEAD 2
4 2006803 BOLT, 1/2-13 X 1" (25mm) SOCKET HEAD W/NP 4 42 5659601 WLDMT, ACCESSORY HOLDER 4
5 2001101 WASHER, FLAT 3/8 SAE ST ZN 11 43 5091801 SNAP HOOK, 8MM DIA X 80MM 2
6 5643201 GUIDE ROD, 19 DIA X 1912 2 44 |5324701-A ASSY, SHORT STRAP HANDLE 2
7 5513601 CUSHION, WEIGHT STACK 2 45 |5324601-A ASSY, LEG BOOT D-RING 1
8 56350PA PTD ASSY, 15 LB WEIGHT PLATE 10 |46 |5676401 ROPE, SINGLE HAND TRICEPS 2
9 56349PA PTD ASSY, 10 LB WEIGHT PLATE 5
10 |56351PA PTD ASSY, 20 LB WEIGHT PLATE 15 NOTE:
1 56435PA PTD ASSY, HEAD PLATE 1 Anchoring hardware is dictated by the wall construction that the station
12 5095301 SHAFT COLLAR, GUIDE ROD 2 is being attached to. See pages 4 and 14 for the requirements.
13 |5667301 BUSHING, GUIDE ROD RETAINER 2
14 5644001 TUBE, SLIDE UPRIGHT 1 If multiple stations are going to be attached to the same wall, a minimum
15 5661701 ASSY. CARRIAGE . of 4' (2.4 M) center to center is recommended between stations.
16 5672101 BUMPER, CARRIAGE STOP 1 . .
17 2008409 BOLT, 3/8-16 X 2-1/2" (64mm) ST HT SOCKET HEAD 5 For assistance, contact w.sales@torquefltness.com or call
5 12001201 NUT. 3/8-16 LK STZN 3 (763) 754-7533; Toll free in USA (877) 867-7854.
19 5664401 WLDMT, UPPER WALL MOUNT 1 TOOLS FOR ASSEMBLY:
20 |56445PA PTD ASSY, TOP BOOM 1 . 3/8" ALLEN WRENCH
21 2009418 BOLT, 3/8-16 X 4-3/4" (121mm) ST HT SOCKET HEAD W/NP 2 . 5/16" ALLEN WRENCH
22 |5094501 PULLEY, 4-1/2 OD X 25 1 . 3/16" ALLEN WRENCH
23 5669001 COVER, 4.5 PULLEY 1 . 3/4" WRENCH OR SOCKET
24 |2008407 BOLT, 3/8-16 X 2" (51mm) ST HT SOCKET HEAD 1 . 9/16" WRENCH OR SOCKET
25 5645001 CABLE ASSY, XCREATE CABLE COMPONENT 1 . 1/2" WRENCH OR SOCKET
26 |5508801 HOUSING, CABLE COUPLER 2 . RUBBER MALLET
27 |5508901 GROMMET, RUBBER CABLE 2
28 |5509001 CORE, CABLE COUPLER 2
29 2003201 CAP SCREW, M5 X 0.8 X 6MM SOCKET HEAD 4
30  |5675401 LABEL, WEIGHT STACK 10-110 LB (4.9-49.9 KG) 1
31 5675501 LABEL, WEIGHT STACK 10-160 LB (4.5-72.6 KG) 1
32 |5662501 WLDMT, LEFT SHROUD BASE 1
33 2009402 BOLT, 3/8-16 X 3/4" (19mm) ST HT SOCKET HEAD W/NP 4
34 5662901 WLDMT, RIGHT SHROUD BASE 1
35  |5645101 SHROUD, XCREATE CABLE STATION 2
36 |5664701 SHROUD, TOP CAP 1
37 |2002101 WASHER, FLAT 1/4 SAE ST ZN 8
38 2006502 BOLT, 1/4-20 X 1/2" (13mm) SOCKET HEAD W/NP 6
IIIIII‘III‘IIIIIIIII‘III‘I
2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




STEP 1

LOWER WALL MOUNT—

WEIGHT STACK BASE

NOTE:
BEFORE TIGHTENING BOLTS, MAKE SURE
THAT THESE TWO SURFACES ARE FLUSH

NOTES:

SECURELY tighten bolt connections in this step.
I [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




STEP 2

LOWER WALL MOUNT

NOTE: BASE PLATE——
BEFORE ANCHORING LOWER WALL
MOUNT TO THE WALL, ADJUST

h LEVELERS (2) SO THAT THE BASE

@ 3/8" FLAT WASHER (4) PLATE IS LEVEL WITH THE FLOOR.
N
3/8" LAG BOLT (4)
(TYPICAL FOR
WOOD STUDS)

16"
(40.6 CM)
NOTE:
MAKE SURE THE LOWER
2-1/2" WALL MOUNT IS LEVEL
(6.4 CM)
0P Qo
I o — o I
O
o % o| @ o ||a»
3-1/16"
& M
(7.8 CM) === ===
NOTES: WARNING:
THE LOWER WALL MOUNT MUST BE ANCHORED TO THE
The images shown above is the anchoring hardware used for attaching WALL USING FOUR WALL ANCHORS SUITABLE FOR THAT
to typical walls with wood studs spaced 16" on center. The anchors PATICULAR WALL CONSTRUCTION.

used will depend on the wall construction. In all cases, all four
anchoring locations must be used. The pull-out strength of the
anchoring bolts used must be greater than or equal to 200Ibs. (91kg)

SECURELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




STEP 3

3/8" WASHER (2)

\3—3/8 X 4-3/4" BOLT (2)

NOTES:

SECURELY tighten all bolt connections made to this point.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




STEP 4

LOWER WALL MOUNT—| ¢ o
T -
3/8" FLAT WASHER (2)
L3/8 X 3/4" BOLT (2)
LEFT SHROUD BASE
NOTES:

SECURELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




STEP 5

3/8" FLAT WASHER (2) —@y~ -
2l

3/8 X 3/4" BOLT (2)j

RIGHT SHROUD BASE

NOTES:
SECURELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

LOWER WALL MOUNT



STEP 6a (LIGHT STACK)

GUIDE ROD RETAINER (2)—? ?—SHAFT COLLAR (2)

GUIDE ROD (2)

( HEAD PLATE

P« 10 LB WEIGHT PLATE (5)

15 LB WEIGHT PLATE (10)

NOTE: WEIGHT STACK CUSHION (2)

INSERT GUIDE RODS THROUGH THE WEIGHT
STACK BASE AND DOWN TO TOP OF BOLTS

WEIGHT STACK BASE

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b




STEP 6b (HEAVY STACK)

GUIDE ROD RETAINER (2)—? ?SHAFT COLLAR (2)

—— GUIDE ROD (2)

( HEAD PLATE

20 LB WEIGHT PLATE (15)

NOTE:
INSERT GUIDE RODS THROUGH THE WEIGHT
STACK BASE AND DOWN TO TOP OF BOLTS

WEIGHT STACK BASE

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200




STEP 7

NOTE:

PULL SPRING PIN OUT

AND CAREFULLY SLIDE
CARRIAGE OVER TUBE

CARRIAGE

SLIDE UPRIGHT TUBE

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

10



STEP 8

SLIDE UPRIGHT TUBE

CARRIAGE STOP
BUMPER

3/8 X 2-1/2" BOLT

WEIGHT STACK BASE

3/8" LOCK NUTJ 3/8" FLAT WASHER

NOTES:
LOOSELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

11



STEP 9

UPPER WALL MOUNT O

NOTE:
BEFORE TIGHTENING BOLTS,
MAKE SURE THAT THESE TWO

SURFACES ARE PARALLEL

TOP BOOM

\ R
1/2" FLAT WASHER (2)
1/2 X 1" BOLT (2)

NOTES:

SECURELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

12



STEP 10

b |

o )
g Ll
\ ,
4
g
g
TOP BOOM
9!
g
9 3/8" LOCK NUT
4
f 3/8" FLAT WASHER (2)
© M
A
* 0. e N [l
|
|
¢ [ SLIDE
49 P UPRIGHT
3 TUBE
! 3
4 3/8 X 2-1/2" BOLT
9]
9]
9]

NOTES:

LOOSELY tighten bolt connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

13



STEP 11

UPPER WALL MOUNT

N
-
—
=
-
=A
— ]
o —
—
—
— ]
gl —
— ]

— |

-

NOTES:

The images shown above is the anchoring hardware used for attaching |

to typical walls with wood studs spaced 16" on center. The anchors |
used will depend on the wall construction. In all cases, all four

anchoring locations must be used. The pull-out strength of the =
anchoring bolts used must be greater than or equal to 200Ibs. (91kg)

SECURELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

NOTE:
MAKE SURE THE UPPER
WALL MOUNT IS LEVEL - 16"
(40.6 CM)
\
\bra/s" FLAT WASHER (4)
\_3/8" LAG BOLT (4 WARNING: .
TYPICAL FOR “) THE UPPER WALL MOUNT MUST BE 62;11é:2M
f/vooo STUDS ANCHORED TO THE WALL USING FOUR . (6.4 CM)
) WALL ANCHORS SUITABLE FOR THAT H: =l B LSy
PATICULAR WALL CONSTRUCTION o & ,
I I‘.‘i!l_ : _I|.'ifl I
2
| I® |
| o |
9
| o |
| ® |
2
| |
| |
| |
| |
80"
! : (203.2 CM)

14



STEP 12

NOTE:

SLIDE THE GUIDE ROD RETAINERS UP INSIDE THE
TOP BOOM. SLIDE THE SHAFT COLLARS UP INSIDE
OF THE GUIDE ROD RETAINERS AND SECURELY
TIGHTEN THE SET SCREWS OF THE SHAFT COLLARS

NOTES:

® TOP BOOM
SECURELY TIGHTEN THIS BOLT CONNECTION

GUIDE ROD RETAINER (2)
SHAFT COLLAR (2)

GUIDE ROD (2)

WEIGHT STACK BASE

SECURELY tighten all bolt connections made to this point.

| o 1 ol I
1 2 3 4
10 20 30 40 50 60 70 80 90 100

I‘III‘III‘III‘I
5 7

6
110 120 130 140 150 160 170 180 190 200

15



STEP 13

3/8" LOCK NUT

LAY
\t

B

3/8" FLAT WASHER (2)

3/8 X 2"BOLT WEIGHT STACK BASE

. NOTE:
4-1/2" PULLEY MAKE SURE TAB OF
PULLEY COVER IS
PULLEY COVER VERTICAL AS SHOWN

NOTES:
SECURELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

16



STEP 14a
CABLE ROUTING

5) ROUTE CABLE UNDER
THE CABLE RETAINING CLIP

NOTE: 3) ROUTE CABLE UNDER
MAKE SURE CABLE THE CABLE RETAINING CLIP
IS ROUTED THROUGH -

SLOT OF TOP BOOM
A
L ] |
CARRIAGE
}
} } 1
o I Ay A ROUTE CABLE IN
. DIRECTION OF ARROWS
—— NOTE: -
BEFORE BEGINNING CABLE ASSEMBLY, 1) ROUTE CABLE OVER
LIFT HEAD PLATE UP AND INSERT THE THE BOTTOM PULLEY
WEIGHT STACK PIN INTO THE 5TH HOLE
OF STEM AND SET IT BACK DOWN ON Y
HEAD TOP OF FIRST PLATE
PLATE |
4) ROUTE CABLE UNDER
THE CABLE RETAINING CLIP L ]
——2) ROUTE CABLE UNDER
. THE TAB OF PULLEY COVER
|~

=

WEIGHT STACK BASE LEFT SIDE

2

4 6
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

I R A A A O A Y N R Y A B
1 3 5 7

17



STEP 14b

CABLE ROUTING
NOTE:
MAKE SURE CABLE
7) ROUTE CABLE UNDER IS ROUTED THROUGH TOP BOOM
THE CABLE RETAINING CLIP SLOT OF TOP BOOM

\
¥ ROUTE CABLE IN
A DIRECTION OF ARROWS
\
8) ROUTE CABLE
UNDER THE TOP PULLEY
\
- el
- A
o
CARRIAGE

@ 6) ROUTE CABLE UNDER

THE CABLE RETAINING CLIP

s

RIGHT SIDE

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

18



STEP 15a

N® ]
HOUSING
p
/
(4
ol .- e
®
‘o / CABLE END
GROMMET
M5 X 6MM SOCKET
HEAD SCREW (2)
° ]
NOTES:

SECURELY tighten bolt connections in this step.
I‘III‘III‘IIIIII‘III‘III‘III‘I
1 2 3 4 5 6 7

10 20 30 40 5 60 70 8 9 100 110 120 130 140 150 160 170 180 190 200

19



STEP 15b

HOUSING —

CABLE END

M5 X 6MM SOCKET
HEAD SCREW (2)

NOTES:
SECURELY tighten bolt connections in this step.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

20



STEP 15¢c

NOTE 2: |3| - |3|
IF THERE IS A GAP BETWEEN of =t lo
THE HEAD PLATE AND FIRST ta tw
PLATE, LOOSEN ONE OR BOTH
OF THESE BOLTS AND ADJUST
PULLEYS UP UNTIL HEAD PLATE
TOUCHES THE FIRST PLATE.
RETIGHTEN BOLT CONNECTIONS
SECURELY.
WEIGHT STACK
PIN STORAGE
NOTE 3:
ATTACH WEIGHT STACK
LABELS TO WEIGHT STACK
N STARTING WITH THE HEAD
D P PLATE.
<Kl NOTE1: USE LABELS 10-110 LBS. FOR
%; : LIFT HEAD PLATE UP AND REMOVE LIGHT STACK '
\g ¢ THE WEIGHT STACK PIN. LOWER : | i
NZ|: USE LABELS 10-160 LBS. FOR ]
\/ g THE HEAD PLATE BACK DOWN ON HEAVY STACK -
%/ TOP OF THE FIRST PLATE. (SEE g
%é : NOTE 2 ABOVE). s
— g
[*]
T -
FRONT VIEW
NOTES:
SECURELY tighten bolt connections in this step.
r7r ¢+ttt ¢ttt rrtr 111171 1 1T 1T 71T 1 T ]I
1 2 3 5 7

4
10 20 30 40 50 60 70 80 90 100 110 120 130 140

6
150
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

160 170 180 190 200

21



STEP 16

N~— > .
w .
r—  NOTE: » NOTE:
MAKE SURE SHROUD IS 2 MAKE SURE SHROUD IS
SEATED BETWEEN THE o SEATED BETWEEN THE
SHROUD SUPPORT AND g SHROUD SUPPORT AND
THE FOUR TABS AS SHOWN THE FOUR TABS AS SHOWN—
0 N\
9]
g
8|
4
0y
0y
o
[N

_— TOP VIEW RIGHT

N
]\/L/ RIGHT SHROUD BASE
FRONT SHROUD (2)

TOP VIEW LEFT

NIV NNRNNNNNNNY
\

LEFT SHROUD BASE : =

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

pobwbomodwdidoateolooiwbmtwbemodeatoe oo botmboodoato oot o im b dddootoe oo bw b bl 22




STEP 17a

——1/4 X 1/2" BOLT (4)

' 1/4" FLAT WASHER (4)

NOTE:

MAKE SURE INTERNAL GROOVES OF
THE TOP CAP FIT DOWN OVER THE

TOP EDGES OF BOTH FRONT SHROUDS.

UPPER WALL MOUNT

FRONT SHROUD
(LEFT SIDE)

N FRONT SHROUD
i (RIGHT SIDE)
>

e

A\

.

LLLLRLLR R

\\

NOTES:
LOOSELY tighten bolt connections in this step.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

23



STEP 17b

TOP BOOM

NOTES:
SECURELY tighten bolt connections in this step, and previous step.

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

24



STEP 18

PLACARD

2
%
9
R NOTE:
CENTER PLACARD ON
¥ SHROUD SURFACE.
2
ol
2
f=]
O]
2
57-1/2"
3 (146 CM)
ol L
g 3
s
k=
L=
O]
24" | |
(5.7 CM)

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

FRONT SHROUD
(RIGHT SIDE)

25



STEP 19

1/4 X 3/8" BOLT (2)

1/4" FLAT WASHER (2)

\
\
FRONT BASE COVER

WEIGHT STACK BASE

NOTES:

SECURELY tighten bolt connections in this step.
I ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ [T 1 ‘ 1 1 ‘ [T 1 ‘ 1 1 ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

26



STEP 20

: WARNING: o
. THE ACCESSORY HOLDERS MUST BE o
N ANCHORED TO THE WALL USING TWO X
I WALL ANCHORS SUITABLE FOR THAT
A PATICULAR WALL CONSTRUCTION— ¥
® 5] ; fal
: i | l
, =1
v N o1n
k 3-1/2" (53 CM)
(8.9 CM)
_(4x)
o 3/8" FLAT WASHER (4) )
g &l
L/ =]
4 : i
ACCESSORY HOLDER (4) S
3/8" LAG BOLT (2)
(TYPICAL FOR o 40"
WOOD STUDS) I (102 CM)
~ o]
4 - - ~
. 18" (160 ) 16" |
NOTES: (40.6 CM) 1167 (40.6 CM)
The images shown above is the anchoring hardware used for attaching NOTE:
to typical walls with wood studs spaced 16" on center. The anchors THIS STEP ILLUSTRATES THE SUGGESTED LOCATION OF THE
used will depend on the wall construction. In all cases, both /'}\gillz-lSESV(\)/i:LHPOEI;?DIIf\IRE)SI\’/:-I!)?JVXII_E\IZIEEED-I:SHEY CAN BE ANCHORED
anchoring locations must be used. The pull-out strength of the
anchoring bolts used must be greater than or equal to 200Ibs. (91kg)
SECURELY tighten bolt connections in this step.
I ‘ [T ] ‘ [T ] ‘ [T ] ‘ [T ] ‘ [T ] ‘ [T ] [T ] ‘ I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 9 100 110 120 130 140 150 160 170 180 190 200
pobwbomodwdidoateolooiwbmtwbemodeatoe oo botmboodoato oot o im b dddootoe oo bw b bl 27




STEP 21

ACCESSOR HOLDER (4)

TRICEPS ROPE (2)

I [T 1 [T 1 [T 1 [T 1 1 1 [T 1 1 1 I
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200
potoolontodwbomwleooloatoebeme o eteo e oot bmtew oot e ot oo o too o bm b b

28



MAINTENANCE

GUIDE RODS: Clean and lubricate with a silicone or
teflon based lubricant

INSPECTION: Once a month, check for loose bolts. Tighten if
necessary.

CABLES: Check tension, end fitting and cable coating.
Replace if damage or worn. (NOTE: NEW CABLES
ALWAYS STRETCH DURING USE. REFER TO STEP 12c,
PAGE 18 TO ADJUST CABLE TENSION)

SPRING PINS: Check that the SPRING PINS fully engage when
release. Tighten SPIRING PIN NUTS as needed.

FRAME: Clean with a damp cloth.

| o 1 ol N ol N 1 |
1 2 3 4 5 6 7
10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200

29



	COVER
	Drawing View462

	BOM
	STEP 01
	Drawing View464

	STEP 02
	Drawing View465
	Drawing View558
	Drawing View569

	STEP 03
	Drawing View572

	STEP 04
	Drawing View574

	STEP 05
	Drawing View575

	STEP 06a
	Drawing View466

	STEP 06b
	Drawing View468

	STEP 07
	Drawing View470

	STEP 08
	Drawing View471

	STEP 09
	Drawing View473
	Drawing View559

	STEP 10
	Drawing View475
	Detail View CX (1 : 6)

	STEP 11
	Drawing View479
	Drawing View570

	STEP 12
	Drawing View481

	STEP 13
	Drawing View566
	Section View CY-CY

	STEP 14a
	Drawing View487
	Section View CZ-CZ
	Detail View DA (1 : 4)

	STEP 14b
	Drawing View496
	Section View DB-DB
	Detail View DC (1 : 4)

	STEP 15a
	Drawing View504
	Detail View DD (1 : 4)

	STEP 15b
	Drawing View509
	Detail View DE (1 : 4)

	STEP 15c
	Drawing View513
	Section View DF-DF
	Detail View DG (1 : 6)

	STEP 16
	Drawing View524
	Detail View DJ (1 : 6)
	Detail View DK (1 : 6)

	STEP 17a
	Drawing View533

	STEP 17b
	Drawing View537

	STEP 18
	Drawing View549
	Drawing View551

	STEP 19
	Drawing View539

	STEP 20
	Drawing View541
	Drawing View571
	Detail View DM (1 : 8)

	STEP 21
	Drawing View543

	STEP 22
	Drawing View554


